
04 October 2023

POLITECNICO DI TORINO
Repository ISTITUZIONALE

Energy optimization of a wastewater treatment plant based on energy audit data: small investment with high return /
Borzooei, S.; Amerlinck, Y.; Panepinto, D.; Abolfathi, S.; Nopens, I.; Scibilia, G.; Meucci, L.; Zanetti, M. C.. - In:
ENVIRONMENTAL SCIENCE AND POLLUTION RESEARCH INTERNATIONAL. - ISSN 0944-1344. - 27:15(2020), pp.
17972-17985. [10.1007/s11356-020-08277-3]

Original

Energy optimization of a wastewater treatment plant based on energy audit data: small investment with
high return

Publisher:

Published
DOI:10.1007/s11356-020-08277-3

Terms of use:

Publisher copyright

(Article begins on next page)

This article is made available under terms and conditions as specified in the  corresponding bibliographic description in
[...]
range of 0.3 – 2.1 kWh/m3 of treated wastewater (Elías-Maxil et al., 2014; Venkatesh and Brattebø, 17 

2011).  18 

The major GHGs emanating from WWTPs are carbon dioxide (CO2), methane (CH4), and nitrous 19 

oxide (N2O), which are mainly produced in microbial activities, nitrification, and denitrification 20 

stages and anaerobic digestions, respectively (Nguyen et al., 2019). Several studies focused on 21 

direct measurement and monitoring of GHGs in WWTPs (e.g., Amerlinck et al., 2016; Bellandi et 22 

al., 2018; Caivano et al., 2017; Kiselev et al., 2019), highlighting the wastewater treatment sector 23 

as an area of concern for the today's global warming issue. 24 

Overall, due to the increasing cost of energy and growing worldwide concerns about GHG 25 

emissions and climate change, the issue of energy efficiency in WWTPs has gained significant 26 

attention (Friedrich et al., 2009).  27 

Process optimization of WWTPs can significantly increase energy efficiency with meager 28 

investment and a short payback period (Descoins et al., 2012). Full-scale evaluation of any 29 

optimization strategy is an expensive and time-consuming task, which may increase the risk of 30 

violations from legislative effluent limits. As a result, these solutions are not readily accepted by 31 

operators and practitioners (Beraud, 2009). The application of available mathematical models is a 32 

potential alternative for wastewater engineers to evaluate the viability of their proposed 33 

optimization scenarios without harming the real systems. Several studies focused on model-based 34 

energy optimization of various wastewater treatment processes, including (Fikar et al., 2005; Kim 35 

et al., 2008; Leeuw et al., 1996). Fikar et al. (2005) and Leeuw et al. (1996) determined the optimal 36 

sequence of aeration cycles for conventional activated sludge systems with the use of dynamic and 37 

stochastic optimization algorithms, respectively. Kim et al. (2008) implemented the iterative 38 

dynamic programming (IDP) and activated sludge models (Henze et al., 2000) to optimize the 39 

nitrogen removal process in a sequencing batch reactor (SBR). Besides, several studies highlighted 40 



 

6 
 

the energy recovery potential through both chemical and thermal processes (Cano et al., 2015; 1 

Frijns et al., 2013; Funamizu et al., 2001). One of the main challenges of any optimization practice 2 

is the heterogeneity of objectives (Balku and Berber, 2006). An optimal or non-dominated solution 3 

should offer a trade-off between the economic and operational objectives in WWTPs. Finding this 4 

trade-off is the core of any optimization attempt. 5 

The main limitation of the more widespread utilization of model-based optimization of WWTPs 6 

is data scarcity. High cost and demanding workload related to experimental data and adequate 7 

sampling campaigns make the data collection process an unpleasant necessity for managing 8 

stakeholders in modeling and optimization projects (Borzooei et al., 2016). Besides, irregular and 9 

deficient sensor maintenance and cleaning, which can lead to erroneous on-line measurements, 10 

can also reduce the amount of valid data (Martin and Vanrolleghem, 2014). For an accurate study 11 

of WWTPs’ energy efficiency, several variables should be monitored continuously by the plant 12 

manager or a modeler, precisely due to their influence on efficiency trends. Hence, data scarcity is 13 

a common problem in WWTP modeling and energy optimization projects, which has been rarely 14 

addressed in scientific studies in this field. 15 

This study proposes a stepwise approach for model-based energy optimization of the biological 16 

nutrient removal activated sludge system in the largest Italian WWTP, at Castiglione Torinese, 17 

considering data quality and quantity problems encountered during the project. Following a 18 

thorough assessment of the development and calibration of the model in a previous study 19 

(Borzooei et al., 2019), the impact of the solids retention time (SRT) on various parameters 20 

involved in the performance assessment criteria (PAC) is investigated. According to the obtained 21 

results, the non-dominated operational condition is proposed to increase the plant energy 22 

efficiency, resulting in economic savings and the simultaneous improvement of pollutant removal.  23 

2. Materials and methods 24 

2.1 Castiglione Torinese WWTP 25 

The centralized Castiglione Torinese plant, located in the Northwest part of Italy, is 26 

the largest Italian WWTP. The plant has a daily operating capacity of 590,000 m3 of urban 27 

wastewater, corresponding to an organic load of 2.1 million of equivalent inhabitants, with 28 

approximately 10-15% contribution of industrial discharges. Following the preliminary 29 

treatment (grit and sand removal), the pre-treated wastewater flows into four parallel 30 

wastewater treatment modules resembling Modified Ludzack-Ettinger (MLE) activated 31 

sludge systems with primary clarifiers. The boundary condition of the modeling project 32 

was defined considering the feasibility of controlling a few operational parameters during 33 

sampling time, financial, and functional limitations. The decision was made to focus the 34 

modeling project on half of the wastewater treatment module with the most stable 35 

operational conditions. Fig.1 demonstrates the schematic of a typical half-module in the 36 

Castiglione Torinese WWTP. Further details about the plant and operational details can be 37 

found in Borzooei et al. (2019). 38 

 39 



 

7 
 

 1 

 2 

 3 

 4 

 5 

 6 

 7 

Fig. 1 The scheme of a typical wastewater treatment a half-module at Castiglione Torinese WWTP   8 

2.2 Data collection  9 

2.2.1 Sampling and measuring campaigns  10 

The data collection was initiated with a collection of the routinely recorded data including, 24 h 11 

flow proportional composite samples from 2009 to 2016, physical characteristics of the treatment 12 

units, the design, and operational data. Following the analysis of the available data, field 13 

measurements were conducted to estimate internal mixed liquor recirculation (IMLR) and return 14 

activated sludge (RAS) flow rates. The COD fractionation of influent wastewater was performed 15 

according to the Dutch Foundation for Applied Water Research (STOWA) protocol (Hulsbeek et 16 

al., 2002). The daily composite samples were collected from the inlet and outlet of the half-module 17 

on four working days. Four main fractions, namely, readily (Ss), slowly (Xs) biodegradable COD, 18 

soluble (SI), and particulate (XI) inert COD, were identified. A detailed description of the 19 

fractionation along with justification of the minor modifications made to the original protocol can 20 

be found in Borzooei et al. (2019). Furthermore, an intensive 20-day sampling campaign, from 21 

September 26th to October 21st, 2016, was carried out for this study. The grab samples were 22 

collected from the inlet and outlet of each treatment unit. A lag time, according to the average 23 

hydraulic retention time (HRT) of the unit, was set between the two following sampling points. 24 

Samples were collected from RAS at a specific time during each day. Grab samples were further 25 

analyzed based on the IRSA methodology (IRSA, 1994) and the concentration of total COD 26 

(CODt), soluble COD (CODs), supernatant COD (CODsup), total suspended solids (TSS), total 27 

nitrogen (TN), ammonium (NH4) and nitrate (NO3) were measured. CODs was measured from the 28 

filtered and flocculated samples by 0.45μm filters and Zinc hydroxide [Zn (OH)2]. All available 29 

online measurements, including waste activated sludge (WAS) and primary sludge (PS) flow rates, 30 

were collected from the Supervisory Control and Data Acquisition (SCADA) system. The 31 

performance of sensors installed in the module was evaluated by grab sampling results as well as 32 

the real-time measurement with a portable device (Hach HQ30D portable meter). Finally, a 2-day 33 

composite sampling campaign with 2-hour intervals was conducted, in which samples were 34 

collected at the inlet and outlet of the half-module. 35 

 36 

Pre-treated 

Influent  
V

AR
 =8736 m3 Primary clarifiers 

V
PC

=8067 m3 

V
AN

 =13500 m3 

Anoxic tank Aeration tanks  

Airflow 

3 Secondary 

clarifiers 

V
SC

 = 8020 m3 

Effluent 

MLR ≈ 4000 m3/h 

Sludge treatment  
units 

WAS 

RAS ≈ 6500 m3/h  

Primary sludge  



 

8 
 

2.2.2 Electrical energy consumption 1 

An inventory of all the electro-mechanical devices was made at an initial stage to obtain the energy 2 

consumption data. Using the plant tele-control system, all the main electro-mechanical instruments 3 

were included in the survey except for electrical valves, for which energy consumption was 4 

assumed negligible (Panepinto et al., 2016). Further, parameters such as power, voltage, and power 5 

factor were collected from the label of each electro-mechanical device.  Operating time for each 6 

instrument was estimated by the use of the information available in SCADA and the data provided 7 

by technical staff. Digital Multimeter (Voltcraft VC280) equipped with a current clamp (CLA-8 

40VC200) was used to measure the current absorption (Ic) of treatment units. Since the engines 9 

are three-phase systems, three measurements were conducted to estimate the Ic for each instrument. 10 

The absorbed power of each device (P) was calculated according to Eq.1. 11 

𝑃 = √3 . 𝑉. 𝐼𝑐̅ . cos 𝜑                         (Eq.1) 12 

where 𝐼𝑐̅ is the average of three Ic measurements, V is the voltage (set to 360 V), and φ is the power 13 

factor for each instrument. In a few cases, P was directly measured by the use of the ammeter 14 

(PCM1, PCE instruments).  15 

 16 

2.3 Model development  17 

In this study, a model was developed in the CN library of the wastewater treatment process 18 

simulator (GPS-X ver. 6.5.1) (Snowling, 2016) to mimic and simulate the removal of carbon and 19 

nitrogen components in the plant. Although chemical phosphorus removal is performed by dosing 20 

ferric chloride solution (FeCl3) into the RAS stream, it was excluded from modeled processes due 21 

to data scarcity. Hence, ASM1 was found as the best choice for the case of this study. The plant 22 

characteristics, including liquid temperature, blower inlet temperature, and site barometric 23 

pressure, were adjusted according to collected data. In the absence of tracer measurements, the 24 

“tanks-in-series” approach and an empirical formula proposed by (Murphy and Boyko, 1970) were 25 

employed to investigate the mixing regimes in aeration units. As a result, one continuous stirred-26 

tank reactor (CSTR) was considered for each aeration unit and anoxic tank. An ideal, zero-27 

dimensional, nonreactive clarifier model (removal efficiency by concentration) (Snowling, 2016) 28 

and a pre-compiled, one-dimensional flux dynamic, non-reactive secondary clarifier model 29 

(Takács et al., 1991) were implemented. For simplification purposes, three secondary clarifiers in 30 

the half-module were modeled as a single flat bottom circular clarifier with accumulated volume, 31 

with an assumption of an equal hydraulic load. Given that no data on settling parameters were 32 

available, the correlation model (Snowling, 2016) was implemented. The model implemented for 33 

this study includes three theoretical settling parameters in Vesilind, hindered, and flocculent zones, 34 

which are correlated to two intelligible parameters, namely, sludge volume index (SVI) and a 35 

clarification factor (cf). The sludge volume index links to the thickening function at the bottom of 36 

the clarifier, and clarification factor calibrates the clarification function (Snowling, 2016). The 37 



 

9 
 

reactive nature of secondary clarifiers was confirmed by nitrate removal (2 mg/l on average) 1 

measured during the sampling campaign and modeled by placing a virtual anoxic CSTR in the 2 

RAS stream. The volume of the virtual tank was defined as an estimated volume of the sludge 3 

blanket, approximately 50% of VSC. Furthermore, all the available physical and operational 4 

parameters were adjusted in the simulator according to the data obtained from the Castiglione 5 

Torinese plant.  6 

For modeling of the aeration system, the depth and volume of the basins as well as the physical 7 

properties of the diffusers were adjusted, and the standard oxygen transfer efficiency (SOTE) of 8 

each tank was calculated according to an empirical correlation proposed by (Hur, 1994):  9 

𝑆𝑂𝑇𝐸 = 𝐴1 + 𝐴2. 𝑑𝑎 + 𝐴3. 𝑑𝑎
2 + 𝐴4. 𝑑𝑑 + 𝐴5. 𝑑𝑑𝑒        (Eq.2) 10 

where da is the airflow per diffuser, dd is the diffuser submergence depth, dde is the diffuser density 11 

and A1 – A5 are regression parameters. These regression parameters were obtained from an 12 

extensive iterative adjustment and re-estimation process to reach the best fit of simulated and 13 

recorded air flowrate. Finally, a proportional-integral (PI) controller was used to regulate the 14 

airflow pumped to each basin based on dissolved oxygen (DO) measurements. 15 

The delivered power blower (PD) in the aeration tanks was evaluated according to the adiabatic 16 

compression equation (Mueller et al., 2002), as follows: 17 

𝑃𝐷 =
𝑤𝑅𝑇𝑎

𝐾
[(

𝑃𝑑

𝑃𝑎
)

𝐾̅

− 1]              (Eq.3) 18 

where w is the mass of the airflow, R is the universal gas constant (8.314 J⋅mol−1⋅K−1), Ta is the 19 

blower inlet air temperature (℃) which was measured during the sampling period and 𝐾 is equal 20 

to R/Cp, where Cp is the heat capacity of air at constant pressure. In this study, 𝐾 is assumed to be 21 

0.283 based on U.S standard air. Pd is the discharge pressure of the blower (kPa), which was 22 

calculated from Eq. 4:  23 

𝑃𝑑 = 𝑃𝑠 + 𝑔. 𝑑𝑑 + 𝛥𝑃𝑑                   (Eq.4) 24 

where g is the gravity acceleration (9.81 m/s2), ΔPd is the pressure drop of the piping and diffuser 25 

downstream of the blower, and Ps is the barometric pressure. The absolute pressure upstream of 26 

the blower (kPa) (Pa) is the difference between Ps and pressure drop of the inlet filters and piping 27 

of the blower (ΔPa). Finally, the wire power consumed by the blowers to deliver the required air 28 

(PW) was calculated by applying an overall efficiency coefficient for all mechanical equipment 29 

used in the aeration system (i.e., blowers, motors, gearbox, etc.) (e) according to Eq. 5. 30 

𝑃𝑊 =
𝑃𝐷

𝑒
                   (Eq. 5) 31 

The fixed speed pump model was implemented for modeling of the pumping systems in different 32 

treatment units. The model can dynamically estimate the pumping head and efficiency by using 33 

the pump characteristic curves under different flow rates. The required pumping head (Hs) was 34 



 

10 
 

calculated by summing up the static head (Hst), the actual lift between suction and discharge point, 1 

and the dynamic head (Hd). The Hd  was calculated from Eq.6: 2 

𝐻𝑑 = 𝐾. 𝑄2          (Eq.6) 3 

where Q is the pumping flow rate, and K is the dynamic head-loss coefficient, which can be 4 

estimated by curve fitting exercised on a set of given Q and Hd values. The friction losses in Hd 5 

are due to wastewater flow through the piping system, including valves and fittings (Amerlinck et 6 

al., 2012). As the last energetic contribution, the energy consumption of mechanical mixing 7 

operations was modeled by considering the power per unit mixing volume (PPUV) (kW/m3) 8 

parameter. Additionally, the energy consumption of the external pumps and rakes working in 9 

secondary clarifiers was modeled as a constant miscellaneous power usage equal to 90 kWh/d.  10 

 11 

2.4 Model calibration   12 

An iterative, four-step calibration procedure (Borzooei et al., 2019) was implemented to 13 

fine-tune the model parameters. The most sensitive parameters were initially selected based 14 